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TEST REPORT
e g L
1 G 5 20220106J02014
Report ID
FEi A FR: fifi HE FLIB R 5 [ \
Sample Name Energy Storage Battery Trade Mark
T2 5.12kWh/HV FERIRAS - SEhf
Model/Type 102.4V 50Ah 5.12kWh Sample status Good
ZAE AL VLT3 A (L BV R AT PR A
Applicant TRONIC ESS CO,, LTD.
- fh T 548 T3 1R X R BT v 5 K JE 401158
A Ii(;ant Address Room 401-1, Gaorong Building, High-speed Railway New Town, Xiangcheng District, Suzhou City,
pp Jiangsu Province, China.
Az B . IR RGP REIE RS A BR A 7]
Manufacturer JK Energy System Co., Ltd.
Wi i P X L1 B2 5 28k
A;erésg urer Building 28 West,No.2 Taishan Road, Suzhou New District
I A HA TR A M AR A BR 2 =)
Test Lab CQC Intime Testing Technology Co., Ltd
k- TN R E TR X R KIE 13685 78 KW RH 4RIl

Lab Address

East Taihu Technology and Finance City, N0.1368 Wuzhong Dadao Rd., Wuzhong Economic
Development Zone, Suzhou, Jiangsu.

PRI AR E - T fES ey g w5 AR HET MY 2H-LAREE38.37

Standard Recommendations on the Transport of Dangerous Goods, Manual of Tests and Criteria,
Specification ST/SG/AC.10/11/Rev.7/Section 38.3

R H - AL WIS WRBs by AN BER; ammcR

Test Item Altitude Simulation, Thermal Test, Vibration, Shock, External Short Circuit, Crush, Force Discharge

BFEH B 2022-01-25

Receiving Date

SERUAFIA]: - 2022-03-01
Completing Date

RIS - PRI RE i R IR bRk 22k
Conclusion The Submitted Sample(s) Meet the Requirement of the Standard.
(oRIEZSE R WEGIRE: 20+5°C

Test Condition

Ambient temperature

TiH «
Engineer

H %
Auditor

wiEx ik A (/

iR sk

Bk

Approver

2022-03-01
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Description of the sample

MR H B RE FEAIRAS

Test Item Sample No. Sample State

FAN TS, TR

Bl~B2 At first cycle, in fully charged states

T1~T5
F25NFERCRER A, EAETHIRE

B3~ B4
3 After 25 cycles ending in fully charged states

BANFBOEIEIR, 50% I THEIUE B FARES

1.._
C1~C5 At first cycle at 50% of the design rated capacity

T6
25N AL HBIEIN G, 50% B HAE 7 EIRAS

C6~C10
After 25 cycles ending at 50% of the design rated capacity

\ FAN TGS, e ARG

At first cycle, in fully charged states

T7
\ 25T HRER A, EAETRHEIRE

After 25 cycles ending in fully charged states

FAN TGS, TR

C11~C20 At first cycle, in fully discharged states

T8
EP i GERTE D E Pk o) G RN

21~
C €30 After 25 cycles ending in fully discharged states

i

Remarks

1, AXHENEERE, RICHRAH “IRNEEREIERIECA R AR ” ARy “TLIR A L BEEARH A R
AR, PEERALS I “02WPBYSK” Ty “5.A2KWHHV” . S ELIRAM . i, mAUER, S
HIGHE . MR ST faba b2z i) gt i I MArdE T 38.3.2.2563K, Afmi e ERe, K&
BEAT IR ARt H I CEdE 51 ) B 95 7920211006J26588 14k

This application is for change. The Applicant is changed from " JK Energy System Co., Ltd." to "TRONIC ESS CO.,
LTD.". The model is changed from " 02WPBY5K" to "5.12kWh/HV". The other elements are the same, including
structure, cells, electrical connection and other electrical parameters. According to clause 38.3.2.2 of the

Recommendations on the Transport of Dangerous Goods, Manual of Tests and Criteria, its safety performance will not be
affected and no testing is required. The test data of this report are cited from the report No. 20211006J26588

2, ZAES ORI H A
This sample is large battery
3, HM4URBOE S BRI AE, T e R B R R A, T7HH A E

The battery is not designed with overcharge protection and only used as a component in another battery which affords
overcharge protection. T7 item is not applicable.

ITC-4-B-B72-A 2019-11-01
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HREERER
Sample Fundamental Parameters
15 H B 15 H BH
Item Parameters Item Parameters
HIUE 75 5 (Ah) 50 PRARELE (V) 102.4
Rated capacity(Ah) Nominal voltage(V) '
WU T — /N (Wh) 5120 FEHBIIHBIE (V) 1168
Watt-hour rating(Wh) Limited charge voltage(V) '
i =] $éd; N
Charge current(A) 25 Maximum continous charging 50
9 current (A)
7o AL I (mA) 2500 JHLFEL LR (A) -
End charge current(mA) Discharge current(A)
OB L LR (V) 80 P IS AL -
End of discharging voltage (V) Cell numbers(pcs)
BRTIBRL (A) 50 LR SPIF14161227-E50
Maximum discharge current(A) Model of cell
LV 25 B (Ah) 50 FE 1) 7 20 1P32S
Capacity of cell(Ah) Permutation of cell
oEHE ©=218mm oA <18mm
e T L Cylindrical®=218mm Cylindrical®<<18mm
CEMENUY TN 4 Y
Shape of cell obHEY MR oAbt
Prismatic Pouch Cell Button Cell
ITC-4-B-B72-A 2019-11-01
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BomR A

Photos of Sample

¥ B F (Sample photograph) -1

4,

energy storage

FE 5B F (Sample photograph) -2
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Photos of Sample

¥ i B F (Sample photograph) -3
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Fe i A (Sample photograph) -4
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B R

Photos of Sample

¥ i B F (Sample photograph) -5
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i & A (Sample photograph) -6
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BomR A

Photos of Sample

¥ B F (Sample photograph) -7

Product Name | Energy Storage Batiery | Product Model 5.12kWh/HV
ity -20T~55T Energy 5.12Kwh
e 102.4v Moo 50A
Copacty | OM
Weight 51.5Kg
Battery Type LiFePO4

¥ B H (Sample photograph) -8
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PN TEZRA I B AR PR 7]
CQC Intime Testing Technology Co.,Ltd
o
Test Report

Test Procedure

R 2
Test results
K 38.3.4. 15 B RERRAL
Clause 38.3.4.1 Altitude simulation
T I6; FE R AT FE b 2H 8 AE 4% T 8K T 1.6 T T AR B IR E (20 + 5°C) T A E /67
W0 5 B

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at
ambient temperature(20+5°C).

BOREE R
Test
requirement

AR A AR AR A K IR TE R R T B RS AN /DT 1K T RS
90%, Ji E A KFR1E0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

o ] 25 AR AT AU A AR AKX, BAREHETE LR
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 1.
e
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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PN TEZRA I B AR PR 7]
CQC Intime Testing Technology Co.,Ltd
o
Test Report

Far il &5 2R
Test results
5k 38.3.4. 2R F AR
Clause 38.3.4.2 Thermal test
PRI H b R FE L 2H S S PR AR IR 25 T 72 £ 2°CIN M R AR R D6/, a6 BRI
I JE A5 T-40 + 2°CHISRAF NAFICER D 6/INN o 3/ A i 1K 96 T 22 ] ) e K Th) 7] s 930
oyt MRRFESIT, JLERA0K, A FTA G F AT F i A AR AR B (20 +
5°C) MAFI24/ N
MEPER | T R b AT Eh e, 8 T AR a0 I 2 ¥ i [ 2220 R 12/
ProTcizture Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to -40+ 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20+ 5°C).
For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.
AT AN AR AR AT KN TE I A T % R AN/ 300 s )
BRER | 90%, & B RAE0.1%)
Test

requirement

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

AR | DI AL AR AR, AE K, BAREIE LR 2
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 2.
it
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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PN TEZRA I B AR PR 7]
CQC Intime Testing Technology Co.,Ltd
o
Test Report

-+
2K
Clause

38.3.4.3 IRFIARL:
38.3.4.3 Vibration

WD 5
Test
Procedure

R TN L T 2 SR T AR EDAL  (E SRR AN BE IE R AR T DABUAS e AE I 1L R 50 .
PRENNEIE LT, SRR M THZEI200Hz, FEIEI7HZ, B N155 4.
PRI/ A . AT HZJF4G, fRFFLgn s RIS, B EIRIAR|18 Hz, A5
FIRIEORFFIED.8 K (SR 1.6 =2K), FEHG IR B 3 K Inid ik 218 gn (214
50 Hz). R RKIE ERFFAES gn BRI 1E 131200 Hz.

XPRAS A : MTHZITAE, ORHFL gn ISR IS, B RRFRIE R 18Hz. R/ HARIE
TRAFAED.8 K (S MIF21.6 Z2K), JREHGINAAR B 2 f KInid Bk $)2 gn (FZ 217525

Hz). Wi KD AR RFE2 gn B 25238 11 £]200Hz .

X AR AOS =A™ A B i 22 R Ty AL R R B T 120, IO 3/
o Hor —ANIREN 7 17 6 2505 i [H T

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes.

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18Hz is reached.
The amplitude is then maintained at 0.8 mm(1.6 mm total excursion ) and the frequency Increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then
maintained until the frequency is Increased to 200 Hz

For large batteries: from 7HZ to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm(1.6 mm total excursion) and the frecuency increaseditil a peak
acceleration of 2 gn ocroxmmately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200Hz

This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular

mounting positions of the cell. One of the directions of vibration must be perpendicular to the teminal
face.

BARER
Test
requirement

AT AN AR AR AT KN TE I A T % R AN/ -0 AT s F)
90%, Jii FE ik FR1H0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

s | AR AN AR AR AE K, BAREEE W ER3
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 3.
it
Pass/Fail P
Conclusion

ITC-4-B-B72-A

2019-11-01
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PN TEZRA I S AR PR 7]
CQC Intime Testing Technology Co.,Ltd
o
Test Report

-+
2K
Clause

38.3.4.4 iR
38.3.4.4 Shock

MR B
Test
Procedure

TR FELVHL AT R 2 P 1 ] SR R ARG ML L, SOORSTEEE RN B AL B i 222
i
AN LI 32 B K I 2150 gn Ak RRSEIN [8]6 2 R0 IR IEsZ b o o KA BBz
S KANTEFES0 gn AR R SR ] 11 22 A0 [ 1R 9Z Pt il o

o =

| 100850

ma%mmuﬁﬁﬁlww<ﬁ54 TEE L i MED 2 TE SRR R T, i
[ 30000

3
W%@BE@,ﬁ@%@ﬁﬁﬁ%ﬁxmwgww<ﬁ54 TES i BUIMED Rk
PR ARIN 1) 11 ZEAD 1 F IF 3% s s
5 HELUL K FR I AL 7 A A R LA R 2 B TE 5 A2 = kb, B TE RO
2= ohih, MILZ 18 ol

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will

support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6

milliseconds. Altematively, large cells may be subjected to a half-sine shock acceleration of 50 gn and

pulse duration of 11 milliseconds.

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150 gn (or
—_—

[ 100850
{ :

Mass

Acceleration(gn )= , which is smaller) and pulse duration of 6 milliseconds. Large
batteries shall be subjected to a half-sine of peak acceleration of 50 gn (or Acceleration(gn )=
——

[ 30000

| mass . . . -
N , which is smaller) and pulse duration of 11 milliseconds.
Each battery shall be subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the battery for a total of 18
shocks.

BARER
Test
requirement

AW AT AR AR AT KR5S Bt B T 2% H s AS /N -0 A L 1
90%, Jii i KPR 0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test
cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass
loss limit 0.1%.

s 5 | AR AN AR AR AE K, BAREEE WL R4
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 4.
g
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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PN TEZRA I B AR PR 7]
CQC Intime Testing Technology Co.,Ltd
o
Test Report

Far il &5 2R
Test results
%K 38.3.4.5 AMERSE B
Clause 38.3.4.5 External short circuit

R A R ZH () A Fe T AR E AEST+4°Ca , AR MLIR T T 0 FVB AT SRR, A FELER 1
PEAA S /NT0.1Q, FFERATEE A S Ah el RV 2I57+4°C 5 2 /0 AR EEAT KL hy X TR
RUeRtZE , AP SET I PRI G BT U 52 A ) s il T ) — 70 22— IR ORI T R

g | RIS T RO SRR

AL B The cell or battery to be tested shall be temperature stabilized so that its external case temperature

Prozi?jture reaches 57+4°Cand then the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57 +4°C. This short circuit condition is continued for at least
one hour after the cell or battery external case temperature has returned to 57+4°C. In the case of the
large batteries, has decreased by half of the temperature increase observed during the test and
remains below that value. The cell and battery must be observed for a further six hours for the test to be
concluded.

> B S EFUON \ 0 I
ﬁfﬁi* SR BEARIE170°C, AR, RBE. REK.
es
requirement | External temperature does not exceed 170°C. No disassembly, no rupture and no fire.
Kol 5 5 SRR BEANEIEL70°C, AEfA . AR ARG K, BAREEETERIES
WAVKI =]

Test results

External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is
shown in Annex 5.

g
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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-+
2K
Clause

38.3.4.6 E /B E

38.3.4.6 Impact/Crush

Wiz
Test
Procedure

ofdy &M T EAANT18.02 K M BT k)
Impact(applicable to cylindrical cells not less than 18.0 mm in diameter)
KRR B E TR L, K — B AR N15.8mmE0. Imm [ AR AR FE R CCE AR sy, — 3R
9.1Kg+0.1Kg EHEMGL £ 2.5 cmim FEV& 2l L. [FAE i 2 di i, HAH N -FAT
TR B BT S R F I O ) BN 15.8mmiHE . A —ikkE A 832 —
FEL Tt 20 PR L 2 6h 45 TR
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm = 0.1mm
diameter stainless steel bar is to be placed across the centre of the sample. A 9.1 kg + 0.1 kg mass
is to be dropped from a height of 61 £ 2.5 cm on to the sample.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm = 0.1mm diameter curved surface lying

across the centre of the test sample. Each sample is to be subjected to only a single impact. The
battery must be observed for a further six hours for the test to be concluded.

B CEH TR 4858, B fi/Al4n i M B AR /N T 18 .02 K ¥ IR A % Hi i)

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diammeter

H R IR TBE AT [R5, 00 0 FEIZE K, 3 B K4 J91.5em/s 5 4 kit
17, BREHILLT =MIERZ —: (a)itini /)L $]13kN+0.78kN; (b) HELH A HL s T 4 2
/1>100mV; () I AR T 1k 21 46 5 FE (150%E8 LA b o AT T AN A3 v i % M S5 B 11— [ e
IR SO VT (R LN EN NG 22 B S O 1711 1 A2 E A S B RNl () A R S a0 o
I R — IR s, FRI A 20 PR LR 6 hah ke

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached. (a) The applied force reaches 13 kN + 0.78 kN; (b) The
voltage of the cell drops by at least 100 mV; or (c) The cell is deformed by 50% or more of its original
thickness. A prismatic or pouch cell shall be crushed by applying the force to the widest side. A
button/coin cell shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush
force shall be applied perpendicular to the longitudinal axis. Each test cell or component cell is to be

subjected to one crush only. The battery must be observed for a further six hours for the test to be
concluded.

BORER
Test
requirement

SRR AT 170°C, AR, B, A K.

External temperature does not exceed 170°C.. No disassembly, no rupture and no fire.

URIIEEES

Test results

S FIREAEIE170°C, AEE. AR, AEK, BRI TE ML
External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is
shown in Annex 6.

S
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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CQC Intime Testing Technology Co.,Ltd
o
Test Report

(ORIIEEEZS
Test results
5k 38.3.4.7 TERH
Clause 38.3.4.7 Overcharge
T8 HL L YA 2T 13 T HE A ) B KRR 78 F AR W A% o 1B R /N B S A A T
(a) Yifili& R HE A 1) 78 R R AN I 18 VIR, R0 I s /N L R R R 245 T it () e K e
RUEECN22 VUM E . (b) G iy A 78 B R I I 18 VIR, e i e/ e
JE Ry e K78 R R A L.24% o 10 N AE PRSI B T 84T . BEAT RGN (] B D9 24 /)
WP | . 755 70 i 25 HUR WS i 7 K
Test The charge current shall be the twice the manufactures recommended maximum continuous charge
Procedure current. The minimum voltage of the test shall be follows:(a)When the manufactures recommended
charge voltage is not more than 18V, the minimum voltage of the test shall be the lesser of two times
the maximum charge voltage of the battery or 22V.(b)When the manufactures recommended charge
voltage is more than 18V, the minimum voltage of the test shall be 1.2 times the maximum charge
voltage.Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
The test sample shall be observed for a further 7 days.
NS
BORER | Raph, Rk
Test . '
: No disassembly, no fire.
requirement
RER ||
Test results
4510
Pass/Fail \
Conclusion

ITC-4-B-B72-A

2019-11-01
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PN TEZRA I B AR PR 7]
CQC Intime Testing Technology Co.,Ltd
o
Test Report

(ORIIEEEZS
Test results
% 38.3.4.8 MR
Clause 38.3.4.8 Forced discharge
HAEFRBEIR B 512V B AR AR 0%, DL R E s KRR FRAE
HT4E R VA 9 A TSR
AN R/INAI Ty 25Tk 110 B BEL A7 285 5 A v vl DA R LU P 050 B B AR AR 7 1 T80 R FEL AL
1 FEL U . A1) T8 P PR N ) 82 55 LB 5 e Bk DA ARk L UAT o 7 SR A B PR 28 o5 U 58
MWaAPER | 7 K.
Test Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
Procedure power supply at an initial current equal to the maximum discharge current specified by the
manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere). The test sample shall be
observed for a further 7 days.
NS
BARBR | Rk, k.
: No disassembly, no fire.
requirement
RMEE R | AR AN KRS E LI 28
Test results No disassembly, no fire. Test data is shown in Annex 8.
4510
Pass/Fail P
Conclusion
ITC-4-B-B72-A 2019-11-01
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R 1w AR
Annex 1. Altitude Simulation
FEmdm s REHT HIHT RE 5 &5 OCVa/ REHR K v
Sample Before test Before test After test After test OCV1 Mass Loss R K
No. OCV1(V) M1 (kg) oCcV2(V) | M2 (kg) (%) (%) emarks
B1 107.4 50.83 107.2 50.83 99.81% 0.000% -
B2 106.9 50.37 106.9 50.37 100.00% 0.000% -
B3 107.3 50.71 107.3 50.71 100.00% 0.000% -
B4 107.5 50.49 107.3 50.49 99.81% 0.000% -
L%
Blank
below
ITC-4-B-B72-A 2019-11-01
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CQC Intime Testing Technology Co.,Ltd
o
Test Report

PR 235 P T
Annex 2. Thermal test
S RGH] RRHT R /e R fE OCV2/ REHR v
Sample Before test Before test After test After test OCV1 Mass Loss R K
No. OCV1(V) M1 (kg) oCV2(V) | M2 (kg) (%) (%) emarks
Bl 107.2 50.83 106.6 50.79 99.44% 0.079% -
B2 106.9 50.37 106.5 50.35 99.63% 0.040% -
B3 107.3 50.71 106.7 50.68 99.44% 0.059% -
B4 107.3 50.49 106.8 50.45 99.53% 0.079% -
%
Blank
below
ITC-4-B-B72-A 2019-11-01
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CQC Intime Testing Technology Co.,Ltd
o
Test Report

BR3P B
Annex 3. Vibration
FEmmS W AT RRHT A5 R 5 OCV/ FREHEK e
Sample Before test Before test After test | After test OCV1 Mass Loss R "
No. OCV1(V) Mz (kg) OCV2(V) | M2 (kg) (%) (%) emarks
Bl 106.6 50.79 106.4 50.79 99.81% 0.000% -
B2 106.5 50.35 106.5 50.35 100.00% 0.000% -
B3 106.7 50.68 106.6 50.67 99.91% 0.020% -
B4 106.8 50.45 106.7 50.45 99.91% 0.000% -
T
Blank
below
ITC-4-B-B72-A 2019-11-01
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CQC Intime Testing Technology Co.,Ltd
o
Test Report

U Ty g
Annex 4.Shock
FEmmS W AT RRHT A5 R 5 OCV/ FREHEK e
Sample Before test Before test After test | After test OCV1 Mass Loss R "
No. OCV1(V) Mz (kg) OCV2(V) | M2 (kg) (%) (%) emarks
Bl 106.4 50.79 106.4 50.78 100.00% 0.020% -
B2 106.5 50.35 106.3 50.35 99.81% 0.000% -
B3 106.6 50.67 106.6 50.67 100.00% 0.000% -
B4 106.7 50.45 106.6 50.44 99.91% 0.020% -
T
Blank
below
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Annex 5. External short circuit
S KA R ISR BB R %
ﬁnn?ﬁ? Voltage before test Initial Temperature Max Temperature &I
Sample No. V) (C) (C) Remarks
Bl 106.4 56.9 56.9
B2 106.3 57.0 57.0
B3 106.6 56.8 56.8
B4 106.6 57.0 57.0
T H
Blank below
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Annex 6. Impact/Crush
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RIS HT HL

BIUEE

B

Sﬁif’fi_ Voltage before test Initial Te[nperature Max Temperature Rﬁ‘a&rks

V) (C) ()

C1 3.310 23.9 23.9

Cc2 3.309 24.0 24.0

C3 3.311 23.8 23.9

C4 3.310 24.0 24.0

C5 3.311 23.9 23.9

C6 3.309 24.0 24.0

Cc7 3.311 23.9 23.9

C8 3.311 24.0 24.0

C9 3.309 23.9 23.9

C10 3.311 23.7 23.7

NS
Blank below
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Annex 7.0vercharge
- SRR i R YIS BREE .
sample No Voltage before test Initial Temperature Max Temperature Remarks
pre e (V) (C) (C)
LR H
Blank below
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Annex 8. Forced discharge
e = o
S?nﬁ%fli _ Voltiz?fzggf?r?test Initiaﬂfﬁfmure Max?e%w{;z%ture Rﬁiirks
V) (C) ()
Cl1 2.824 23.9 46.9 -
C12 2.850 24.0 45.9 -
C13 2.816 23.8 46.4 -
Cl4 2.819 23.8 47.1 -
C15 2.826 23.9 46.3 -
C16 2.817 24.0 47.7 -
C17 2.823 23.8 46.4 -
C18 2.811 23.7 47.3 -
C19 2.835 24.0 46.8 -
C20 2.821 23.1 45.9 -
Cc21 2.798 234 47.2 -
Cc22 2.806 23.8 46.8 -
Cc23 2.821 24.0 48.1 -
C24 2.814 23.6 47.2 -
C25 2.803 23.8 46.8 -
C26 2.819 24.0 48.1 -
c27 2.817 23.8 48.4 -
Cc28 2.822 23.7 46.5 -
C29 2.809 234 47.2 -
C30 2.816 23.6 47.1 -
D NS
Blank below
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Statement

1. KRG AV P @ PR RAFH0 L ARE, RIFEIFEH.
Don’t copies the report partly, if you don’t obtain the laboratory allow you to do that, unless you copy the whole
report.
2. 36 25 AT P A A e A 2K
The test report is only valid to the sample which has been tested
3. B ML RA X, HAMERESTH AR AL B@RE .

If you have any objection to the test result, please submit it to the laboratory in writing within 10 days after
receiving the report.

4, TARKE S S oL AL BV MRS = B AARER, @I AW A RS- 8 AT 3
The sample must be collected within 30 days after receiving the test report. The overdue sample will be
disposed of as waste by the laboratory itself.
5. biRE A A KT HE, REAFB. HERFIRIE,

This report only as a reference for client, can't be considered as a basis for litigation, arbitration and so on.

KB I AR R A R 5]
Test Lab.: CQC Intime Testing Technology Co.,Ltd.
Ehl: AN T EFLFFRRXEF KB 13685 A& K#AAHL £ ek
Headquarter address: East Taihu Hi-Tech & Finance Town, No.1368, Wuzhong Road, Wuzhong Economic
Development Zone, Suzhou, China

wR B 2R AL . 215104 %, 7% : 0512-66303621
1% A : 0512-66303625 E-mail: cogc_jsz|b@126. com

FNF ORI TA: FO4A® E£5236%

ZoOEDEFR M W LT KEK195 Pk KFALE10E1020F
W, i£: 0574-63895313

RO FLMA: R T ARE XA+ —H71395 F B A KE13AE
w75 : 0755-82889188-8118

N A EA R A TN T SR K A R 09552665 N EEAH L E 94k
W& /45 A 02084147422
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